

---

## PHYSICAL TEST CERTIFICATE – 72634

**COMPANY DETAILS:** BANCROFT SOFT FURNISHINGS  
6 RUSSELL COURT, WOOL GATE, BINGLEY, BD16 1PE

**CONTACT NAME(S):** REBECCA PETERSON  
**TEL:** 01274 518888  
**EMAIL:** [rebecca.peterson@bancroft-linings.com](mailto:rebecca.peterson@bancroft-linings.com)

**DATE RECEIVED:** 30/01/2019  
**DATE TESTED:** 06/02/2019  
**DATE ISSUED:** 08/02/2019  
**PO NUMBER:** BSF 186

---

**SAMPLE DESCRIPTION:** WHITTLE TWEED  
**COLOUR:** (ISABEL HOUNDSTOOTH – NAVY)  
**QUALITY/BATCH REF:** NOT STATED  
**COMPOSITION:** 100% WOOL  
**SAMPLE END USE:** UPHOLSTERY  
**MANUFACTURER:** NOT STATED  
**SUPPLIER/BUYER:** NOT STATED

---

**TEST METHOD(S):**  
BS EN ISO 12947-2: 2016 Determination of the abrasion resistance of fabrics by the Martindale method (Conditioned specimens) & BS EN14465: 2003 Annex A

**CONDITIONING:**  
The samples were conditioned immediately before the test for @ least 4 h @ 20 +/- 2 °C and 65 +/- 4 % r h

---

Authorised By:



Zeb Alam  
Operations Director

Mark Jones  
Quality Manager

Karen Brooks  
Managing Director

## PHYSICAL TEST CERTIFICATE – 72634

---

Pressure used: ~~9 kPa~~/ **12 kPa**

Use of foam: **Yes**

Observation technique use: 8-Fold magnification aid

Martindale Heads	Inspection Interval every	Rubs	Reason
Head 2	As stated in EN 14465:2003	51,000	>3 Thread Breakdown
Head 3	As stated in EN 14465:2003	51,000	Satisfactory
Head 4	As stated in EN 14465:2003	51,000	Satisfactory

Change in colour: assessed as in EN 20105-A02

Cycles	Grade
Head 1 specimen @ 3,000	Shade change 4/5

**Conclusion:**

The sample submitted for testing complies with the performance requirements stated in BS 2543: 2004 for Severe Contract Use.

---

END OF REPORT